\\!'& RF Test Report of Huawei HUAWEI Y330-U17, Y330-U17
Huawer FCC ID:QISY330-U17

Appendix A: DTS (6 dB) Bandwidth

Appendix for Test report

In this document, the "DTS6dBBW" refers to the measured "DTS (6 dB) Bandwidth" value. In this
Appendix, the "fc(DTS6dBBW)" refers to the centre of the measured "DTS6dBBW™". The introduction
of the "fc(DTS6dBBW)" is due to that other measurements use it as the spectrum analyzer setting.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain, and used as respective results for each chain.

Part | - Test Results

Test Mode Test Channel | Frequency[MHZz] Ant DTS6dBBW[MHZ] Verdict
11B L 2412 Ant 1 9.91 pass
11B M 2437 Ant 1 9.86 pass
11B H 2462 Ant 1 9.98 pass
11G L 2412 Ant 1 16.10 pass
11G M 2437 Ant 1 16.41 pass
11G H 2462 Ant 1 16.42 pass

11N20 L 2412 Ant 1 17.00 pass

11N20 M 2437 Ant 1 17.25 pass

11N20 H 2462 Ant 1 17.23 pass
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Appendix B: Maximum Peak Conducted Output Power

Part | - Test Results

Test

Test Mode Frequency[MHZz] Meas. Level (Cond.) [dBm] Verdict
Channel
11B L 2412 23.32 pass
11B M 2437 23.44 pass
11B H 2462 23.71 pass
11G L 2412 24.52 pass
11G M 2437 26.40 pass
11G H 2462 24.74 pass
11N20 L 2412 24.21 pass
11N20 M 2437 25.55 pass
11N20 H 2462 24.54 pass
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Appendix C: Maximum Power Spectral Density Level

Part | - Test Results

Test Mode Test Channel | Frequency[MHz] Ant PD[MHZ] Verdict
11B L 2412 Ant 1 -1.17 pass
11B M 2437 Ant 1 -0.96 pass
11B H 2462 Ant 1 0.55 pass
11G L 2412 Ant 1 -4.23 pass
11G M 2437 Ant 1 -2.04 pass
11G H 2462 Ant 1 -4.07 pass

11N20 L 2412 Ant 1 -2.86 pass

11N20 M 2437 Ant 1 -1.97 pass

11N20 H 2462 Ant 1 -3.34 pass
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HUAWEI

Appendix D: Band Edges Compliance

Part | - Test Results

Test Carrier Max.Spurious )
Test Mode Frequency[MHz] Ant Verdict
Channel Power[dBm] | Level[dBm]

11B L 2412 Ant 1 7.40 -39.81 pass
11B H 2462 Ant 1 8.81 -52.19 pass
11G L 2412 Ant 1 4.68 -37.24 pass
11G H 2462 Ant 1 5.09 -44.75 pass
11IN20 L 2412 Ant 1 4.67 -33.79 pass
11IN20 H 2462 Ant 1 5.19 -43.84 pass
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Appendix E: Unwanted Emissions into Non-Restricted

Frequency Bands

In this Appendix, the "Pref", which is used as the reference level, refers to the peak power level in any
100 kHz bandwidth within the fundamental emission, the "Puw" referrers to the maximum emission
power in 100 kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes
the results determination be complicated,a narrower RBW other than 100 kHz is used for these
ranges. The measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10
x lg(100 [kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is
20 dB for the frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for
the frequency 150 kHz to 30 MHz.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain and used as respective results for each chain, due to the relative-limit
requirement.

In the result table, the "< Limit" denotes that "The Puw [dBm] is less than Pref[dBm]-20[dBm],see test
plots for detailed".

Part | - Test Results

Test Mode Test Frequency[MHz] Ant Pref[dBm] Puw[dBm] Verdict
Channel

11B L 2412 Ant 1 8.43 <limit pass
11B M 2437 Ant 1 8.72 <limit pass
11B H 2462 Ant 1 8.72 <limit pass
11G L 2412 Ant 1 5.41 <limit pass
11G M 2437 Ant 1 7.43 <limit pass
11G H 2462 Ant 1 5.56 <limit pass
11N20 L 2412 Ant 1 5.43 <limit pass
11N20 M 2437 Ant 1 6.48 <limit pass
11N20 H 2462 Ant 1 5.67 <limit pass
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4 Agilent R T |Freg/Channel
19 GHz

Ortan 20 dR = Center Freq
Htten 38 dB 1B | 16580808 Gla

Start Freq
30.0000008 MHz

Stop Freq
2300000008 GHz

CF Step
227000868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On Off
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- -
HUAWEI

4 Agilent

Report No:

FCC ID:QISY330-U17

Atten 30 dB

SYBH(Z-RF)015032014-2002

| ' i el
)
! [T 4
£0): ﬁh}-ﬂlhlJMW'WﬂhWF b rﬂ"»‘
FTI_]H

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

GHz

R T |Freg/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
248000808 GHz

CF Step
10.00B0BRA MHz
fan

Freq Offset
B.66606066 Hz

Signal Track

On Off
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# Agilent R T |Freq/Channel

Atten 30 dB

|
!

I ol

hors | e
-"I"II"""""IJP"'M"|J”|H"'Il"'{""J | I--'u.."l,-r n-'Irf"-,1Jh-,d"""uf'"..I'"-.""|1'II';l"'F'I.l"l.r-.-1,|"|l'l,"|.",.-‘

£
FTun
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A GHz

Il
lll""'.'-*"‘r"v"I IU"""W““ "J'q"'|_'|'-n.."'a"|lr-|i -1-''|.]''lII|--'',L_I''"lII‘,I.,I"'1LJI'I|II-,I |'I-1.,'._,L 1o

Center Freq
2.49175008 GHz

Start Freq
2.48350008 GHz

Stop Freq
250000800 GHz

CF Step
1.65600668 MHz
Auto Man

Freq Offset
B.ARERAGEE Hz

Signal Track
On Off
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hoawer  FCC ID:QISY330-U17

#Htten 20 dB

Report No:
SYBH(Z-RF)015032014-2002

l=:;Hz.. #VEH 308 kHz
pyright 2000-2088 Agilent Technologies

R

Mkrl 9.649 GHz
-55.414 dBm

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freg/Channel

Center Freq
14.5600000 GHz

StartFreq

2.50000006 GHz

Stop Freq

26,20006000 GHz

CF Step

2. ABERRBEE GHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track

Off
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2.911G_M

Pref:

3% Agilent R T |Freg/Channel
25 GHz

Ortan 20 dR = Center Freq
Atten 38 db U 000000 Gl

1
3 Start Freq

I oy an r”.-"l.* e i
Ir\Il1lr|~.1.14"|r|,,r|rr,|r,| T, e || || A Py |-‘-.-'1"'4 If"-‘-"'-.r'L_.,.’-q 1J'Lr._.1 2 APPARRAR GHz
I

Stop Freq
2452000008 GHz

CF Step
308800668 MHz
Auto Man

Freq Offset
B.00000000 Hz

) Signal Track
FTun " oit

[
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Puw:

2 Agilent R T |Freg/Channel

of 11 ¢ Atten 20 dB WM Center Freq
F Jr ll 1Em #Htten 28 dB 67.667 dB 26 COR0800 kN

StartFreq
9.000000018 kHz

Stop Freq
150.666868 kHz

CF Step
14.1608668 kHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On Off

*.| l.||».

| i . "
[} | | |Ir',|l' |||| i "lh.| 1'I'.J |II Iy | | |,| LI I,"‘ ! |'1| |I |I | 5 1..r| | ~I-\' IIJI ||u N |-1'| y rl] -.."_J-.l'l'n_,'.l"L'._.ll I';{-._I"
, H &

#Il_llE:H E: |-.H:
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# Agilent R T |Freq/Channel

Arren 20 AR wiAgMde  Center Freq
Atten 38 dB |5 3750808 Miz

Start Freq
DLl 150.000000 kHz

Stop Freq
3060000008 MHz

CF Step
2. 95500868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On Off
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e 30 AR AR  Conter Freq
Atten 38 dB | 16580808 Gla

Start Freq
30.0000008 MHz

Stop Freq
2300000008 GHz

CF Step
227000868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On Off
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# Agilent R T |Freq/Channel

Cerer 30 AR ,. M CenterFreq
Atten 38 dB > 3CRB0GE6 CHe

StartFreq
2.30000000 GHz

Stop Freq
248000808 GHz

CF Step
16.6600868 MHz
Auto Man

1
Freq Offset
| el m'JLJMML"% Jnu“JijAmw.wm’v*' 0.00080000 Hz
(0 L . Mgl ey BT
EH‘E"'. pri s Signal Track
- On 0ff
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- -
HUAWEI

Atten 30 dB

"rlll"l.."“-Il l'"’m'ﬁ"".'lj"\l. '1JL'I.|"-""l“'"ha'lﬂrl'LF'-il

Report No:

SYBH(Z-RF)015032014-2002

Il ; .
. P e I A } ft i i 1 i
|'||'--.|r"“"'l i ' i e R 1‘.’1 My Ill‘-*rﬂhr-.\..tj"-.’ _Jl.f"I"-' |,Jr'ra,||'~...._.-'.' \-’rr'l.._i_.,.ll ||.'|.i.l|'
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R T |Freg/Channel
7 5 GHz

Center Freq
2.49175008 GHz

StartFreq
2.43350000 GHz

Stop Freq
250000800 GHz

CF Step
1.65600668 MHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off
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- Agilent R T |Freg/Channel

Fef 11 dBm #Htten 20 dB ' g ;;;_-r v Center Freq
k

14.5000006 GHz

StartFreq
2.50000000 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABERRBEE GHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

, lH: #JBW 306 kH=z 29 1t
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2.11 11G_H

Pref:

# Agilent R T |Freq/Channel
Mkrl 2.463 25 GHz

Atten 30 dB r M Center Freq

— 246200008 GHz

? StartFreq
244700000 GHz

! 1l L paft .hrn'llr, v B ol fi "
r-.|"llr|rl.r'-....| L".."'t'd "‘*rhf‘j'll'r A ”' IIII| s "lll +t"| Ll |Ih'""q I-"'rr1..|||,..hr'ﬂ.|1-'l..'l
' |

Stop Freq
247700006 GHz

CF Step
308800668 MHz
Auto Man

Freq Offset
B.66606066 Hz

£01):
o Signal Track
FTun on 0t

[
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Puw:

2 Agilent R T |Freg/Channel

et 11 dRr Arten 20 AR T Center Freq
Ref t:l dBm #Htten 20 dB 70.341 dB 20 COBB600 kM

StartFreq
2.A0A0A0REA kHz

Stop Freq
150.666868 kHz

CF Step
14.1608668 kHz
Auto Man

Freq Offset
0.06060060 Hz

Signal Track
On Off

[T
| n
i | Il -
) 1 .I |I TEL,

| [
R TS P P N LY T S
= J_rj l” W h‘lll l"rllrl I'HH‘-I ||JF"|1' 1Y) L'r'ﬂﬂ LAl |.-."P‘r‘rilL|1"--"I.-l'l'._-"1l.-J"I.:""n.-4'1._.-'r...-"'|u"1-.l'|'I_r'.'!."r..-'l.»_u._l"._n:._.'

#JEH 3 kHz Sweep 13
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# Agilent R T |Freq/Channel

258 kHz

Ortan 20 dR ) Center Freq
Atten 38 dB |5 3750808 Miz

StartFreq
OC Coupled | RS REEIE R

Stop Freq
3060000008 MHz

T T 1T T T 1 T T T 1 CF Step
2.93500000 MHz
f Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

W 18 kHz #YEH 30 kHz
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- -
HUAWEI

Report No:

Atten 30 dB

SYBH(Z-RF)015032014-2002

Mkrl 1.746

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

R T |Freg/Channel
A GHz

Center Freq
1.16560000 GHz

StartFreq
30.0000000 MHz

Stop Freq
2300000008 GHz

CF Step
227000868 MHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off
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% Agilent R T |Freg/Channel
2.395 8 GHz

Crran 20 AR y Center Freq

Atten 30 dB > 3o0ABARE Gl

Start Freq
2.30080008 GHz

Stop Freq
2.40080008 GHz

CF Step
10.8Bne8a606 MHz
Auta Man

5 Freq Offset

A.BapeaBaa Hz
. IH o I‘ﬂJ'J.ﬁ'MWﬂL"J
£(f) -.'M'ﬁ?“‘ l'Ih”"|+'\*"-bf‘M'.l-'Mfﬂ'ﬂ'ﬂ'dﬁfwh‘u'hkﬂﬂlﬁ"ﬁﬂ"r ek
FTun |

Signal Track
On 0ff
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# Agilent R T |Freq/Channel
ol 2.485 430 8 GHz

Arten 20 dB ; ™l Center Freq

Atten 38 dB 4B 5 419175008 GHa

StartFreq
2.43350000 GHz

Stop Freq
250000800 GHz

CF Step
1.65600668 MHz
s Auto Man

I Freq Offset
0.0000060608 Hz

Il [| ot
Uty | '-"r'-ih. LTI A f
ll L o l L t. 1i TI“'-'J 'l.u.r-||f_‘lll-l.'r|.-"|_.a‘_ f.'IL "L-'~"4d.|'ﬂ_|r1" |

L
L f I| ’
o iy |,l‘...'|,-...,-'ljru,|q ‘ o I-.r'_'r"""II'I""11-,Irr..'a"F'l.H'Hl‘ﬂ'”ll';ll*u-'-.l,ﬂ.,- ".|.P"LJ1|-.

Signal Track
On Off
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- Agilent R T |Freg/Channel

Arten 20 dB " NNl  Center Freq
#htten 20 db | 45000000 GHz

StartFreq
2.50000000 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABERRBEE GHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

, lH: #JBW 306 kH=z 29 1t
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2.13 11N20 L

Pref:

Cerer 30 AR pteabde  Cecnter Freq
Atten 38 dB > 11280808 Gl

; Start Freq
239700000 GHz

- I
P R (PP S Y[ FY P T I'L" bk
f..l‘-.l'nj'il '*H.,al L"f'l-'l'] l""J'!"J ATV J' L) i

1| I
T LA
ri LI..; HJ Wy hu__l Ir-*' M ‘IFIF,LI.IFI

| Stop Freq
" 2.42700000 GHz

CF Step
N R ; 3.06060600 MHz
o -1alr.-x’|J'-"-1-'-.-'**“1'hl'I" W Auto Man

Freq Offset
B.00000000 Hz

£t
u Signal Track
FTun . G

.E' R

[
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Puw:

2 Agilent R T |Freg/Channel

of 11 dRm Arren 20 AR . W CenterFreq
Fef t:l dBm #Htten 20 db 1. |5 20 COBB600 kM

StartFreq
2.A0A0A0REA kHz

Stop Freq
150.666868 kHz

CF Step
14.1608668 kHz
Auto Man

Freq Offset
0.06060060 Hz

Signal Track
On Off

g
k]
L
i

L .
I T B TR A _
[ Wy |\|-||u| l*l1'qJ[ H"'r'"l,IIFl._."-}"I:Il“H-I_.n._,-"J""qlJII'I.J"'L-'r"...-'.LJ"I_.r"._.-.'

1_-_J._._i.-_l"'._n"u'n"l|_-r._-"-_I--|_--"._-_.'.

#JEH 3 kHz Sweep 13
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# Agilent R T |Freq/Channel

Sren 30 AR M CenterFreq
Atten 38 dB , Lt 0750066 M

StartFreq
150.060008 kHz

Stop Freq
3060000008 MHz

CF Step
2. 95500868 MHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

{! #\/BH 30 kHz
Cupyrlght 2008-2088 Agilent Technologies
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# Agilent R T |Freq/Channel
ik 746 49 GHz

Atten 30 dB "l Center Freq

—_— | 1.16500000 GHz

StartFreq
30.0000000 MHz

Stop Freq
2300000008 GHz

CF Step
227000868 MHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off
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# Agilent R T |Freq/Channel

GHz
Arten 20 dB YTt Center Freq
Atten 38 dB 684 dB 5 3000868 Gl

StartFreq
2.30000000 GHz

Stop Freq
248000808 GHz

CF Step
10.00B0BRA MHz
fan

‘:
=
]

Freq Offset
B.66606066 Hz

I i
£0i: " aw‘m.bhhﬂl“J‘»d'ff‘wﬁ‘aJl.u'h-wwi*‘-*W"‘*‘k‘m" LA
Flun b Signal Track
i On 0ff
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# Agilent R T |Freq/Channel

Atten 30 dB

1

Hu wl o B " P | LM I r ) n |
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GHz

Center Freq
2.49175008 GHz

Start Freq
2.48350008 GHz

Stop Freq
250000800 GHz

CF Step
1.65600668 MHz
Auto Man

Freq Offset
B.ARERAGEE Hz

Signal Track
On Off
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- Agilent R T |Freg/Channel

Ceren 20 AR " o Center Freq
#Htten 28 dB : 1E L1 Ca00800 Gl

StartFreq
2.50000000 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABERRBEE GHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

, lH: #JBW 306 kH=z 29 1t
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2.15 11N20_M

Pref:

3% Agilent R T |Freg/Channel
25 GHz

Ortan 20 dR = Center Freq
Atten 38 db U 000000 Gl

TV T I I  IFy StartFreq
lr,1r|‘I._r|l|r|.1.'.‘,|r|_m'l . I}".,r" |".,| iy f‘""ll ,r-.,ﬂ,.-.ll Tl ey |J"P'.."I] IF""" l‘ul.llrr*'q"l'.l.-.n,f',-l 242208000 GHz

I\

Stop Freq
2452000008 GHz

CF Step
306000000 MHz

o
1 Huto fMan

I 'Hllh"}‘.\'wnfrlll

Freq Offset
B.00000000 Hz

£t
un Signal Track
FTun " oit

[
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Puw:

2 Agilent R T |Freg/Channel

of 11 dRm Arren 20 AR W CenterFreq
Fef t:l dBm #Htten 20 db [ 20 COBB600 kM

StartFreq
2.A0A0A0REA kHz

Stop Freq
150.666868 kHz

CF Step
14.1608668 kHz
Auto Man

Freq Offset
0.06060060 Hz

Signal Track

| On Off
l"‘:"ll || I| T "

hhl KAl 1. II| , |ﬂ|| A I" " [ L R R
g Y { IJ ’ ¥ L Ibl IIII Ilul |||."II U'I |'i'lrl|.lr l...'ll LJII ']urhln.l I'uIrII'-.-I.1'-."I.-II_|1|J'III'n-.-'rIp'I.L'7L|'r'l._.-._."llll._lrl'l.-..."drllu_. ."|J."'._._._-Jrll.-‘l.:..l"n._lli"

1 kHz

#JEH 3 kHz Sweep 13
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# Agilent R T |Freq/Channel

Ortan 20 dR ) Center Freq
Atten 38 dB |5 3750808 Miz

StartFreq
OC Coupled | RS REEIE R

Stop Freq
3060000008 MHz

CF Step
2. 95500868 MHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

W 18 kHz #YEH 30 kHz
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4 Agilent R T |Freg/Channel
y GHz
Atten 30 dB 3 4Em

Center Freq
1.16560000 GHz

StartFreq
30.0000000 MHz

Stop Freq
I | C.GO000000 GHz

CF Step
227000868 MHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

ar 116 Spar
W 168 kHz #$JEH 308 kHz  Sweep 2171 m
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# Agilent R T |Freq/Channel

37 @ GHz
Feran 20 AR ; "l Center Freq
Atten 38 dB 1B 5 3000868 Gl

StartFreq
2.30000000 GHz

Stop Freq
248000808 GHz

CF Step
16.6600868 MHz
Auto Man

Freq Offset
’Uf Lw M‘ *!IH}IH' '*de-lllf. 1 I"qll“ulﬂt.li"ﬁhlﬂJ W#’“I ! E] . E] E] E] E] E] E] E] E] H 7

(o T oS
E{Irlfn s LR NS i Mg s s
| On 0ff
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# Agilent R T \Freq/Channel

e 30 AR Center Freq
Atten 38 dB 4B 5 49175068 Gl

StartFreq
2.43350000 GHz

Stop Freq
250000800 GHz

CF Step
1.65600668 MHz
Auto Man

Freq Offset

= 5 , 0.00000000 Hz
e A oot b e Mt o o A et RIRLTI

£
. Signal Track
ETU” [:In w

#\/EW 308 kHz
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- Agilent R T |Freg/Channel

Ref 11 dBrm *Atten 20 dB ETEER ) | CenterFreq
k

14.5000006 GHz

StartFreq
2.50000000 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABERRBEE GHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

, lH: #JBW 306 kH=z 29 1t
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2.17 11N20_H

Pref:

£t
FTun

[

Copyright 2008

FCC ID:QISY330-U17

Atten 3@

|-~.11r, 11 ,lrl '-,.rl

YR (Y
o '-;.-v"l bl [

Mkrl 2.2

dBE

1
M ? A T
i ‘ruil rl ! j Fi I'h"'h'lllu'l."ll.-"lr l'll"l"'nlIlr-,.-:.r'l.ll|1lr1.1"|.']

L]

t Technologies

R T |Freg/Channel

Center Freq
246200000 GHz

StartFreq
244700000 GHz

Stop Freq
247700006 GHz

CF Step
308800668 MHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off
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Puw:

2 Agilent R T |Freg/Channel

of 11 ¢ Atten 20 dB WS  Center Freq
F Jr ll 1Em #Htten 28 dB J0.641 dB 26 COR0800 kN

StartFreq
9.000000018 kHz

Stop Freq
150.666868 kHz

CF Step
14.1608668 kHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On Off

R |r1 lln
alt | Ll || |.I |.l ll'ﬂ 1r|.-..l |H| 'L _‘| L| lu.:,,,ﬂ_ul_‘_ P T S et

#Il_llE:H E: |-.H:
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4 Agilent R T |Freg/Channel
k A55 MHz

Arran 20 AR = Center Freq

Atten 368 dB . 4B 1C 8750068 Mz

StartFreq
OC Coupled | RS REEIE R

Stop Freq
3060000008 MHz

O CF Step
2. 95500800 MHz
/ Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

W 18 kHz #YEH 30 kHz
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% Agilent R T |Freg/Channel
Mkrl 1:F4Ei A6 GHz

Center Freq

Atten 30 dB L o

Start Freq
30.0000008 MHz

Stop Freq
2.30080008 GHz

CF Step
227 BaBaee MHz
Auta Man

Freq Offset
B.ARERAGEE Hz

Signal Track
On 0ff

Spar
Sweep 217.1 m
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Crrer 20 AR jepsAuply  Center Freq
Atten 38 dB 4B 5 3000868 Gl

Start Freq
2.30080008 GHz

Stop Freq
2.40080008 GHz

CF Step
10.8Bne8a606 MHz
Auta Man

1 Freq Offset
" l"l,i.ﬂ‘ﬁ*ﬂ'ﬂ.\'.l'\.’lﬂl 000000008 Hz

H e
(f): | I y 'd’h qylﬁpuh’hl il
£ -mw.**'j"”wmwllrhh*w\“*a‘w-*’wmm-’* 2Ll TR
FTun
On Dff
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v 20 AR T M8 CenterFreq
Atten 38 dB 4B 5 49175068 Gl

StartFreq
2.43350000 GHz

Stop Freq
250000800 GHz

CF Step
1.65600668 MHz
Auto Man

[T S Mo
Wi 4 '-"l""'J'-"L.['-‘-_.-r".-' I"l||l Ilﬂ1|rhi']IJII|Ii|.rl".f1-1|.|..-"ll.'|r.lll'\|'
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Freq Offset

Signal Track
On Off
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- Agilent R T |Freg/Channel

Ref 11 dBm #Atten 20 dB | 1 dBm Center Freq
k

14.5000006 GHz

StartFreq
2.50000000 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABERRBEE GHz
Auto Man

Freq Offset
B.66606066 Hz

Signal Track
On Off

, lH: #JBW 306 kH=z 29 1t
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Appendix F: Radiated Spurious Emission & Spurious in

Restricted Band

Part 1: Testing Range of “30 MHz to 1 GHZz"

Note 1:

Note 2:

The test results and plot for testing range of “30 MHz to 1 GHz"” showed as below is the

WORST case for all Test Modes and Channels. This range will not be presented for each

Test Mode and each Channel.

ancillary components).

The emissions in this range are mainly from the Platform Device (Notepad PC and its

80

70

60

50

40

Level [dBuV/m]

a
/R
30 A%\ - A
\ /\/,\/ \ WWW
\ % ol 9
20 AN T ’ P
Vv k\\W\WW\[V/ Mg Wiy
10
% 30m 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Frequency Level Transd Limit Margin | Height | Azimuth L
Plarization
MHz dBuv/m dB dBuv/m dB cm deg
32.880000 34.80 14.1 40.0 5.2 100.0 122.00 VERTICAL
77.640000 20.30 10.3 40.0 19.7 100.0 103.00 VERTICAL
102.840000 22.60 13.2 435 20.9 121.0 150.00 VERTICAL
181.980000 18.80 115 435 24.7 173.0 2.00 HORIZONTAL
282.900000 22.80 14.8 46.0 23.2 107.0 225.00 HORIZONTAL
390.660000 24.40 17.3 46.0 21.6 100.0 277.00 HORIZONTAL
Report No: Huawei Proprietary and Confidential Page 102 of 112

SYBH(Z-RF)015032014-2002

Copyright © Huawei Technologies Co., Ltd.




\\!u RF Test Report of Huawei HUAWEI Y330-U17, Y330-U17
Huawer FCC ID:QISY330-U17

Part 2: Testing Range of “18 GHz to 26.5 GHz”

Note: No peak found in pre- test.

Level [dBuv/m]
80

70

60

50

40

" 4

30 |+ Tt AR5 o o o
20

et A
Al

AR

10

18G 19G 20G 21G 22G 23G 24G 25G 26.5G

Frequency [HZ]
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Part 3: Testing Range of “2.3GHz to 2.5GHz"

Note 1: The testing range of “2.3 GHz to 2.5 GHz" is for checking radiated emissions located in
restricted bands near the EUT operating bands.
Note 2: Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuVv/m) and
Average Limit (54 dBuv/m).

Note 3: The peak spike exceeds the limit line is EUT’s operating frequency.

Test Mode: 11b

Channel 01

Level [dBuVv/m]

120

100

80

B0 MMt AR A A A s AT P 4 g ‘X x,\\
+
40
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 58.40 34.7 74.0 15.6 113.0 258.00 HORIZONTAL
2483.500000 58.80 35.0 74.0 15.2 100.0 261.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
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2390.000000 46.30 34.7 54.0 7.7 103.0 240.00 HORIZONTAL
2483.500000 45.40 35.0 54.0 8.6 118.0 110.00 HORIZONTAL
Channel 11
Level [dBuVv/m]
120
)
100 // \
80 Ji |
60 ST VRPN W PV T WP e N T e X A \ st / \/\\ v
WWW \\_‘v_,\_‘___ -
+
40
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 58.80 34.7 74.0 15.2 100.0 257.00 HORIZONTAL
2483.500000 58.50 35.0 74.0 15.5 152.0 208.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 46.20 34.7 54.0 7.8 100.0 266.00 HORIZONTAL
2483.500000 45.10 35.0 54.0 8.9 100.0 284.00 VERTICAL
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Test Mode: 11g

Channel 01

Level [dBuV/m]

120

[

100

i

80

|l

f/}

o

60 e bt At PRI AR AT

\

+
40
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 63.50 34.7 74.0 10.5 100.0 258.00 HORIZONTAL
2483.500000 58.80 35.0 74.0 15.2 100.0 345.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 47.70 34.7 54.0 6.3 100.0 259.00 HORIZONTAL
2483.500000 45.40 35.0 54.0 8.6 100.0 251.00 HORIZONTAL
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Channel 11

Level [dBuVv/m]

120

100

80

X X g
A__-—-—M \N\*\*.—Aﬂu——
40 :
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 58.70 34.7 74.0 15.3 106.0 208.00 HORIZONTAL
2483.500000 57.70 35.0 74.0 16.3 100.0 270.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 45.00 34.7 54.0 9.0 100.0 257.00 HORIZONTAL
2483.500000 46.10 35.0 54.0 7.9 100.0 264.00 HORIZONTAL
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Test Mode: 11n

Channel 01

Level [dBuV/m]
120

.
|

80

60 PVt b A S A Ak X \ P . A
+
40
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 61.40 34.7 74.0 12.6 100.0 226.00 HORIZONTAL
2483.500000 58.60 35.0 74.0 154 100.0 329.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 47.50 34.7 54.0 6.5 100.0 260.00 HORIZONTAL
2483.500000 45.60 35.0 54.0 8.4 196.0 285.00 VERTICAL
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Channel 11

Level [dBuVv/m]

120

100

80

60 [ Aad e AN A AT AR X ( \
M \x\\\%‘
40 :
20
% 236 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 58.90 34.7 74.0 15.1 100.0 258.00 HORIZONTAL
2483.500000 58.50 35.0 74.0 15.5 121.0 261.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 45.00 34.7 54.0 9.0 102.0 262.00 HORIZONTAL
2483.500000 46.70 35.0 54.0 7.3 100.0 317.00 VERTICAL
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Part 4: Testing Range of “1 GHz to 18 GHz"

Note 1: The test results and plot for testing range of “1 GHz to 18 GHz" showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode
and each Channel.

Note 2: The testing range of “1 GHz to 18 GHz" is for checking radiated emissions located in restricted
bands faraway from the EUT operating bands.

Note 3:  Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuVv/m) and
Average Limit (54 dBpV/m).

Level [dBuVv/m]

80
70
60
50 “'AWW
MMWWWW
M VI
® MW N et N
AJ/\ /\»M\MAJV\/\,A
30 MW\V"/
20
10
0
1G 2G 3G 4G 5G 6G 8G 10G 18G
Frequency [Hz]
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Appendix G: Conducted Emission at Power Port

90T

807

70T

Level in dBuV.

GO:\

Channel 6

50] Fa
ol 9 H| 4 L
R i
0] < *
20': X i
10':
0 ——t—t —t . . ———t—t—t
150k 300 400 500 800 1M 2M 3M 4M5M 6 8 10 20M  30M
Freailencv in H7
MEASUREMENT RESULT: QP Detector
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBuv dB
0.256725 47.6 9.7 61.5 13.9 N FLO
0.517166 43.4 9.7 56 12.6 N FLO
0.815655 43.7 9.7 56 12.3 N FLO
1.773012 41.9 9.7 56 141 N FLO
4.039286 38.6 9.8 56 17.4 N FLO
10.68236 30.2 9.9 60 29.8 N FLO
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBuv dB
0.25362 38.6 9.7 51.6 13 N FLO
0.834308 35.2 9.7 46 10.8 N FLO
1.170142 34.2 9.7 46 11.8 N FLO
3.709016 26 9.7 46 20 N FLO
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5.516468 19.9 9.8 50 30.1 FLO
12.00689 22.3 10 50 27.7 FLO
END
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